Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY
[...]
Sample Type: Composite N5G2141-02 Sampled: 07/10/25 1005
Sample Matrix: Water Received: 07/22/25 1610
Analyte Result ReEi‘::iitng Units g‘gfucs Batch Analyzed Analyst Method Notes
NH3N <0.1 0.1 mg/L A N513027 07/24/25 0800 SRD SM 4500 NH3 - D

Sample Site: EffluentB Sample Number Collector: Aaron Avery
Sample Type: Composite N5G2141-03 Sampled: 07/10/25 1005
Sample Matrix: Water Received: 07/22/25 1610
Analyte Result Re‘L’i?:iit”g Units ggfucs Batch Analyzed Analyst Method Notes
NH3N 0.508 0.1 mg/L A N513027 07/24/25 0800 SRD SM 4500 NH3 - D

Sample Site: Effluent Sample Number Collector: Aaron Avery
Sample Type: Composite N5G2141-04 Sampled: 07/16/25 1000
Sample Matrix: Water Received: 07/22/25 1610
Analyte Result ReEiomrtiitng Units gt(:fucs Batch Analyzed Analyst Method Notes
NH3N 3.13 0.1 mg/L A N513027 07/24/25 0800 SRD SM 4500 NH3 - D

Sample Site: Effluent Sample Number Collector: Aaron Avery
Sample Type: Composite N5G2141-05 Sampled: 07/18/25 1045
Sample Matrix: Water Received: 07/22/25 1610
Analyte Result ReEi(:nrtiitng Units ggzcs Batch Analyzed Analyst Method Notes
NH3N 0.766 0.1 mg/L A N513027 07/24/25 0800 SRD SM 4500 NH3 - D

Eastex Environmental Laboratory - Nacogdoches

Reported: 07/29/25 957
N.Project Report.rpt 04052022

Results apply to the samples analyzed in accordance with the chain of custody.
NELAC Status: A=Accredited, N=Accreditation not offered, O=Not Accredited, P=Approved

Page 1 of 3

| Page20f5




SM 4500 NH3 - D - Quality Control

Eastex Environmental Laboratory - Nacogdoches

Reporting Spike Source

%REC RPD RPD

Analyte Result Limit Units Level Result %REC Limits Limit__\0tes
Batch N513027 - No Prep

Blank (N513027-BLK1) Prepared & Analyzed: 07/24/25
NN N o1 mgl
LCS (N513027-BS1) Prepared & Analyzed: 07/24/25
NN s22 mol so0 14 %00
Matrix Spike (N513027-MS1) Source: N5G2141-01 Prepared & Analyzed: 07/24/25
NN 621 o1 mol 500 078t o so120
Matrix Spike Dup (N513027-MSD1) Source: N5G2141-01 Prepared & Analyzed: 07/24/25
NN 616 o1 mol 500 o781 108 8120 177 20

Eastex Environmental Laboratory - Nacogdoches

Reported: 07/29/25 957
N.Project Report.rpt 04052022

Results apply to the samples analyzed in accordance with the chain of custody.

NELAC Status: A=Accredited, N=Accreditation not offered, O=Not Accredited, P=Approved

Page 2 of 3

| Page3of5




Notes and Definitions

DET Analyte DETECTED

ND Analyte NOT DETECTED at or above the reporting limit
NR Not Reported

dry Sample results reported on a dry weight basis

RPD Relative Percent Difference

*All Metals Analyses performed at Coldspring Laboratory, unless otherwise indicated.

Eastex Environmental Laboratory - Nacogdoches Results apply to the samples analyzed in accordance with the chain of custody.
Reported: 07/29/25 957 NELAC Status: A=Accredited, N=Accreditation not offered, O=Not Accredited, P=Approved
N.Project Report.rpt 04052022 Page 3 of 3

| Page4of5




EASTEX ENVIRONMENTAL LAB, INC.

Te)
P.O. Box 1089 P.O. Box 631375 _.w
Coldspring, TX 77331 Nacogdoches, TX 75963-1375 g
Report To: (936) 653-3249 * (800) 525-0508 (936) 569-8B79 * FAX (936) 569-8951 S
Company: O:< of Lindale Remarks: _ Sample and Bottle Identification
Address: 17898 CR 4112 EFF _N5ga141-01-05 | N -
Lindale, TX 75771 INF NS¢ aipp-ol-of | N
Attn: Meaghan McCeig 94 sy
Phone# (903) 881-0254 e ANALYSIS REQUESTED
Fax# (903) 881-0254
P.O. #
Sampler's Name (print) Sampler's Signatur N
__oron D V& Nel.. s H
Project Number W Project Name [74
Containers 3
Sample ID Date | Time |CorG| DO | pH | CI2 Flow Temp| Matrix | # [size |type |pres N
__ Lindale EFF s licco | ww | 1|4]|P|cs|x
Lindale EFF A oo 2510057 © ww|1]4a]|prlcs|x
Lindale EFF B Tiofasfioes| C ww | 1]4]p[cs|x
Lindale EFF Tie)islioco | ¢ ww | 1|4]P|cs|x
Lindale EFF Wishsloys~| ww | 1|4]Pcs|x
Lindale Influent 715|500 | C ww | 1[4]|P]cs|x
Lindale Influent \\\B\Nm o5 | C WW|1]4]|P|CS|X
Lindale Influent Yehs|tooo | © ww | 1]4]p][cs|x
Lindale Influent Tls]loos| © ww | 1|4]p|cs|x
Relinquished By: T Date Time Received By: Date Time
Afon b Very 795 /o020 \\N N 7-22-25 7020 | Received Iced: <YES? NO
Relinquished By: { Date Tjme Received By: v Datt 5 ime 2
\K \& 7Lty ¢/ o Mv& {wA .Dmi\?\% 70 2025 Hm\_Q Received Iced: <WW / NO
Relinquished By: Date Time Received By and/or Checked in By. Date Time
i Received Iced: YES / NO
LAB USE ONLY  Sample Condition Acceptable: A ,@m\ No|Temp°C| Therm. ID Logged In By: Date Time
Alternate Check In: Date  Time ] 7 ) o [ See back for instructions
23 | 038 | Kl a Fi\c&., 23/ 6343

Chain of Custody
REVISION 3: 03/01/17

* Thermometers have a +/- 0.0 factor and recorded temperatiite is the observed temperature.

Eastex Environmental Laboratory, Nacogdoches




CITY OF LINDALE

NORTHSIDE WASTEWATER PLANT
17940 CR 4112
LINDALE, TX 75771
903-881-0254

Laboratory Analysis Report

Sample Site: Effluent Collector: Aaron Avery

Sample Type: Composite Sampled: 7/18/25 1045

Sample Matrix: Water

Analyte Result Reporting Limit | Units Analyzed Analyst Method

CBODs 4.2 0.1 mg/L 7/18/25 1600 | MM SM 52108B

TSS 4.1 0.1 mg/L 7/21/250920 | MM SM 2540 D

Sample Site: Effluent Collector: Meaghan

Sample Type: Grab McCeig

Sample Matrix: Water Sampled: 7/23/25 0835

Analyte Result Reporting Limit | Units Analyzed Analyst Method

Dissolved Oxygen | 6.4 0.1 mg/L 7/23/25 0835 | MM SM 4500-0 G

Sample Site: Effluent Collector: Meaghan

Sample Type: Grab McCeig

Sample Matrix: Water Sampled: 7/25/25 1420

Analyte Result Reporting Limit | Units Analyzed Analyst Method

pH 7.6 0.1 S.u. 7/23/25 1425 | MM SM 4500-H* B

Sampile Site: Effluent Collector: Meaghan

Sample Type: Grab McCeig

Sample Matrix: Water Sampled: 8/22/25 1425

Analyte Result Reporting Limit | Units Analyzed Analyst Method

Chlorine Residual | 0.0 0.1 mg/L 8/22/25 1430 |IL SM 4500-CI G

E.coli 40.0 | 0.1 CFU/100ml | 8/22/25 1445 | MS m-ColiBlue24
I\%ccag, hief Operator




City of Lindale
Northside Wastewater Treatment Plant
WQ0010412001; TX0052931
Design Calculations

Influent Quality Characteristics — The raw sewage characteristics used for design purposes are as follows:

Parameter Concentration
BODs 233 mg/L
TSS 200 mg/L
TKN 35 mg/L

Influent Flow Characteristics — The facility process and hydraulic design for this facility are as follows:

Flow
Average Daily Flow 1.30 MGD, 902 gpm
Peak Flow 3.90 MGD, 2708 gpm

Process Design — The treatment facility will be designed to produce an effluent quality in compliance with the
proposed permitted parameters of

Parameter Concentration
CBODs 10 mg/L
TSS 15 mg/L
NHs-N 3 mg/L
DO 4 mg/L
Fecal Coliform 200 colonies/100ml

To achieve the required removal efficiencies, the activated sludge process operated in extended aeration mode
with nitrification has been chosen.

Facility Design Features

Emergency Power Requirements

The treatment facility has incorporated an on-site automatically starting generator capable of continuously
operating all critical wastewater treatment system units. An automatic transfer switch is present to transfer
electrical loads to the generator. The generator’s fuel tank is sized for a run time of 24 hours. The facility has
access to a portable fuel tank for refueling generators. The generator provides sufficient power for the
following units

1 — Mechanical Bar Screen

1 — Grit Chamber

3 — Influent Lift Station Pumps

4 — Brush Rotors Aerators in Aeration Basin
2 — Final Clarifier Sludge Scrapers

o Uk wWwN e

2 — Return Activated Sludge Pumps



7.
8.
9.

3 — UV Disinfection Banks
2 — Plant Lift Station Pumps
Effluent Metering System

10. Lighting and Control Equipment

Alarm Features

The facility is equipped with an autodialer to alert facility personnel of the following conditions:

No vk wbNe

Power Outage

Bar Screen Channel High Level

Bar Screen Equipment failure

Influent Lift Station Wet Well High Level
Influent Lift Station Pump failure

Final Clarifier Torque Overload

Return Activated Sludge Pump failure

The autodialer is set up to call up to 4 different phone numbers until the alarm condition is acknowledged. The

final clarifiers and plant lift station are equipped with local alarm lights for high torque and high level

respectively.

Design Features for Reliability and Operating Flexibility

1.

Bar Screen: The mechanical bar screen includes a bypass channel with a manual screen for use when
needed. Slide gates will be used to isolate each channel as required.

Grit Chamber: The grit chamber includes a bypass channel and slide gates to allow the chamber to be
taken out of service for maintenance and repair.

Influent Lift Station: the influent lift station includes 3 pumps sized to meet peak flow pumping capacity
with one unit out of service. Level switches will automatically start and stop the pumps based on
influent flows and rising and falling wet well levels. High wet well level will result in an alarm condition
Aeration Basin: The aeration basin contains 8 floating brush rotor aerators. At least one aerator in the
basin is a standby unit, which is operated only during failure of one of the remaining units. At no time
during the operation of the plant should it be necessary to operate all of the aerators together.

Return Activated Sludge Lift Station: the return sludge lift station includes 4 pumps with one as a
standby. Level switches will automatically start and stop the pumps based on influent flows and rising
and falling wet well levels. In the event of complete failure of the return sludge pump station, the flow
from the final clarifiers can be diverted via the drain lines to the plant lift station.

Overflow Prevention

The following design features are used to prevent the overflow of wastewater from treatment units.

1.

2.

The influent lift station is designed with the capacity to pump peak flow with one of the three pumps
out of service.

The facility hydraulic design, including piping, channels, weirs, troughs and other features, will be sized
to allow the 2-hour peak flow to pass through the facility without exceeding minimum freeboard
requirements with any single treatment unit out of service.



Treatment Units

Bar Screen
Type
Number of Units
Screen Width
Opening Width
Type
Number of Units
Screen Width
Opening Width

Grit Chamber

Type
Diameter

Influent Lift Station
Type

Number of Pumps

Firm Capacity

Aeration Basin

Type

Number of Units
Volume
Minimum Depth
Freeboard

Allowable BOD Loading

Mechanical
1

2 ft

1/2in
Manual

1

2 ft

lin

Forced Vortex
8 ft

Self Priming Centrifugal
3
2,709 gpm

Oxidation Ditch
1

1.32 MG

10.00 ft

1.50 ft

2,655 ppd

(Extended Aeration Activated Sludge — 15 ppd/1000 cf)

Equivalent Flow Capacity

Type Aerators

Number of Aerators

Aerator HP

1.366 MGD
Brush Rotors
8

20

Estimated Standard Oxygen Transfer 8,640 |b O, per day

Final Clarifiers

Number of Units
Diameter
SWD

Total Surface Area

2

60 ft
14.0 ft
5655 sf

At Extended Aeration Activated Sludge Enhanced Secondary:

ADWF Capacity @ 400 gpd/sf
PWWF Capacity @ 800 gpd/sf
ADWEF Capacity @ 4.4 hr. detention time
PWWF Capacity @ 3.2 hr. detention time

Return Sludge Pumping
Type

Number of Pumps

Firm Capacity

2.26 MGD

4.52 MGD
3.23 MGD
4.74 MGD

Self Priming Centrifugal
4
1,571 gpm



Ultraviolet Light Disinfection System

Number of Compartments

Width

Depth

Number of Banks
Number of Lamps
Total UV Dose

Effluent Metering

Type
Throat Width

Cascade Aeration

Number of Steps
Step Height
Step Width

Digested Sludge Pump Station

Type
Number of Pumps
Firm Capacity

Aerobic Digester

Number of Units
Depth

Diameter

Volume

Number of Aerators
Aerator Hp

Sludge Drying Beds

Type

Number of Beds
Area Each

Total Area All Beds

Plant Lift Station

Type
Number of Pumps
Firm Capacity

1.75 ft
2 ft

3

192

31,240 microwatt-sec/cm?

Parshall Flume
1ft

1ft
1ft

Progressive Cavity
2
200 gpm

1

12 ft

40 ft
15,080 cf
1

25

Plastic Media
4

500 sf

2,000 sf

Submersible
2
150 gpm



CITY OF LINDALE NORTHSIDE WWTP FLOW DIAGRAM

TX0052931

C a7

I .
TO i !
LANDFILL i I AERATION BASIN

| | FINAL

| CLARIFIER
INFLUENT BAR GRIT INFLUENT | CLARIFIER ULTRAVIOLET PARSHALL PLANT
WASTEWATER ~ SCREEN CHAMBER  LIFTSTATION x FLOW SPLITTER , DISINFECTION FLUME EFFLUENT
I S RAS . P |
I WAS

R AEROBIC
i D DIGESTER
RETURN SLUDGE !

PUMP STATION i ;
i A 4
O FILTRATE i O
PLANT < 1 DIGESTED SLUDGE i
LIFT STATION ; PUMP STATION i
=" DA . VYV Y
| FILTRATE SLUDGE DRYING
BELT FILTER BEDS
| PRESS I
| | I R I
M — —.1.

<:+._.i

TO LANDFILL




pr1g

Facility Boundary

Service Area

Boundary

Site Drawing
City of Lindale Northside WWTP

TX0052931






Rainee Trevino

From: Meaghan Mcceig <meaghanm@lindaletx.gov>

Sent: Monday, September 29, 2025 4:27 PM

To: Rainee Trevino

Cc: Jon Hall

Subject: RE: Application to Renew Permit No. WQ0010412001 - Notice of Deficiency Letter

Attachments: Municipal Discharge Renewal Spanish NORI 9.17.25.docx; Notice of deficiency
9.17.25.pdf

Good afternoon,

We have reviewed the portions of the NORI relevant to our application for errors or omissions and have not found
any. Itis good to use as submitted. | have also attached the translated Spanish NORI as requested.
I would like to note that the email for Jon Hall is jonh@lindaletx.gov not johnh.

Please let me know if you need anything else.

Thanks,

Meaghan McCeig

Chief Wastewater Operator
City of Lindale
903-881-0254

From: Rainee Trevino <Rainee.Trevino@tceq.texas.gov>

Sent: Wednesday, September 17, 2025 10:40 AM

To: Meaghan Mcceig <meaghanm@lindaletx.gov>

Cc: johnh@lindaletx.gov

Subject: Application to Renew Permit No. WQ0010412001 - Notice of Deficiency Letter

Good morning, Ms. Mcceig,

The attached Notice of Deficiency letter sent on September 17, 2025, requests additional information needed to
declare the application administratively complete. Please send the complete response to my attention by
October 1, 2025.

Regards,

Rainee Trevino

Water Quality Division | ARP Team

Texas Commission on Environmental Quality
512-239-4324







Comision de Calidad Ambiental del Estado de Texas

AVISO DE RECIBO DE LA SOLICITUD Y
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA
RENOVACION

PERMISO NO. WQO00

SOLICITUD. City of Lindale, P.O. Box 130, Lindale, Texas 75771 ha solicitado a la Comision de
Calidad Ambiental del Estado de Texas (TCEQ) para renovar el Permiso No. WQ0010412001
(EPA 1.D. No. TX 0052931) del Sistema de Eliminacion de Descargas de Contaminantes de
Texas (TPDES) para autorizar la descarga de aguas residuales tratadas en un volumen que no
sobrepasa un flujo promedio diario de 1,300,000 galones por dia. La planta esta ubicada
17898 County Road 4112, en la ciudad de Lindale, en el Condado de Smith, Texas 75771. La
ruta de descarga es del sitio de la planta a Mill Creek, de alli al canal del rio Old Sabine,de alli
al rio Sabine debajo del lago Tawakoni. La TCEQ recibio esta solicitud el septiembre 11,2025.
La solicitud para el permiso estara disponible para leerla y copiarla en Ayuntamiento de
Lindale, Oficina del Administrador de la Ciudad, 105 Ballard Drive, Lindale, en el Condado de
Smith, Texas antes de la fecha de publicacion de este aviso en el perioddico. La solicitud
(cualquier actualizacion y aviso inclusive) esta disponible electronicamente en la siguiente
pagina web: https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications.

Este enlace a un mapa electréonico de la ubicacion general del sitio o de la instalacion es
proporcionado como una cortesia y no es parte de la solicitud o del aviso. Para la ubicacion
exacta, consulte la solicitud.
https://gisweb.tceq.texas.gov/LocationMapper/?maker=-95.402222,32.524722&level=18

AVISO DE IDIOMA ALTERNATIVO. El aviso de idioma alternativo en espafnol esta disponible
en https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la solicitud es
administrativamente completa y conducira una revision técnica de la solicitud. Después de
completar la revision técnica, el Director Ejecutivo puede preparar un borrador del permiso y